777 PLYMARC INDIA PRIVATE LIMITED
No41/648 NH Bypass, Near Oberon Mall

’ ® Edappally PO, Kochi - 882 024, Kerala
Plymarc Ph: 8111812 888

Moark Of Quolity Plywood

TEST REPORT AS PER 1S 303:1989

= Plywood for General
Description P
urpose
Type & Grade |[AA/MR
Size 2440 x 1220 x 16mm
BRAND PLYMARC MR
Clause No. Name of Test Prescribed Value | Obtained Value Result
8.3 Dimention & Tolerence
a) Length 2440 +6/-0 MM 2443
; b) Width 1220 +3/-0 MM 1221
¢) Thickness 16mm 5% 16.65 to 17.35 Passed
d) Edge Straightness 0.20% 0.08%
e)Edge Squareness 0.20% 0.07%
11.2 Glue Adhesion .
1121 Water Resistance Test Minimum Pass Pass Standard Passed
11.2.2 Mycological Minimum Pass Pass Standard Passed
11.3 Moisture Content 5-15% 8.78% Passed
11.4 Static Bending Strength
MOR N/mm?2
a) Along a)Avg :30 34
b)MinInd : 27 31 Passed
b) Across a)Avg 115 31
: d
b)Min Ind : 13 29 s
M.O.E n/mm?2
a) Along a)Avg : 4000 5140
P
- b)Min Ind : 3600 4850 assed
b) Across a)Avg : 2000 3650
Passed
b)Min Ind : 1800 3130 asse
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